



正 本
ORIGINAL

日期 97.08.28 收件日期 97.08.15
Date: Date of Receipt:

試驗報告 TEST REPORT

報告編號 TAF7H147 數量 1件 報告頁次/頁數 (P3/4) 來文字號 空白
Report No.: Quantity: Page Order/Pages: Ref. No.:

報告抬頭 享宏實業有限公司(T6113) 試件類別 針織布
Report Title: Item:

地址 500 彰化市南瑤路3號
Address:

試驗項目		試驗結果	試驗方法
		25072雙面布(黑色)	
纖維成份		100% Polyester	CNS 2339 L3050-1987
耐洗牢度	變褪色	4-5	CNS 1494 L3027-1999
	染污	特多龍	A-1
		棉	
水洗尺寸變化 (%)	縱向	0	CNS 13752 L3243-1996
	橫向	0	G法 104 掛乾
現狀支數 (D)		81.6	CNS 13752 L3243-1996 6.7.1
布重(標準回潮,g/yd)		260.0	CNS 13752 L3243-1996 6.4.2
幅寬(in.)		75.2	CNS 13752 L3243-1996 6.2
乾燥時間(min)		247	CNS 13752 L3243-1996 6.36.1 (1)溫度:20±2℃ (2)濕度:65±5R.H.
吸水高度 (mm)	縱向	145	CNS 13752 L3243-1996
	橫向	132	6.37.1B
吸水速度(sec)		1.2	CNS 13752 L3243-1996 6.37.1A

註: 試餘樣品應委託人要求已隨本報告退還不再接受檢驗。

附記: 1.本報告僅對樣品負責, 樣品保留期限為一個月。

Note: This report is only responsible for the submitted sample(s), which will be kept for one month period.

2.本報告非經本檢驗部書面同意, 不得摘錄複製, 但全部複製除外。

This report cannot be reproduced in any way, except in full context, without the prior approval in writing of this Department of Testing and Certification.

3.試驗報告所載事項不得作為公開廣告及商業推銷之用。

The test report should not be used for public advertisement and commercial promotion.



檢驗部 主任 周國村

財團法人紡織產業綜合研究所
所長 權核發人:
President of
Taiwan Textile Research Institute

紡織所檢驗部 台北縣土城市承天路六號
Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng City, Taipei County 23674, Taiwan (R. O. C.)
Tel : +886-2-22670321 ext. 7107, 7110
+886-2-22698229, +886-2-22698230
Fax : +886-2-22675108, +886-2-22689839